
University of Alberta

Pilot Testing of Electrochemical Oxidation Technology 

for Centrate Ammonia Reduction

by

Lijun (Sam) Su

A thesis submitted to the Faculty of Graduate Studies and Research in partial 
fulfillment of the requirements for the degree of Master o f Science

in

Environmental Engineering

Department of Civil and Environmental Engineering 
Edmonton, Alberta

Fall 2005

Reproduced with permission of the copyright owner. Further reproduction prohibited without permission.



1*1 Library and 
Archives Canada

Published Heritage 
Branch

395 Wellington Street 
Ottawa ON K1A 0N4 
Canada

Bibliotheque et 
Archives Canada

Direction du 
Patrimoine de I'edition

395, rue Wellington 
[...]
4 00 N 0 2' + NH4+ + 4 H2CO 3 + HCCV + 195 0 2

C5H7O2N + 3 H20  + 400 N 0 3- 2-[2]

Generally, the reactions are coupled and advance quickly toward the nitrate

form. Therefore, nitrite levels at any given time are usually low.

Combining reactions [1] and [2] yields the reaction for the overall conversion of 

ammonium to nitrate (Tchobanoglous et al, 2003):

408.4 NH4+ + 758 0 2 + 808.4 H C 0 3' -»

8.4 C 5H7O 2N  + 769.4 H 2C O 3 + 425.2 H 20  + 400 N 0 3’ 2-[3]

Reaction 2-[3] indicates that 3.3 mg 0 2 and 11.0 mg/L alkalinity (as C a C 0 3)

are consumed for each mg of ammonium (as NH4+) converted to nitrate.

The maximum specific growth rate of nitrifiers is lower than that of

9

Reproduced with permission of the copyright owner. Further reproduction prohibited without permission.



heterotrophic bateria that are responsible for degrading organic carbon 

compounds. At 20°C, the maximum specific growth rates (pNmax) typical of 

nitrifying bacteria and heterotrophic bacteria are 0.8 d'1 and 3.0 d'1, 

respectively. Therefore, a sufficiently long sludge retention time (SRT) is 

needed to obtain stable nitrification. Design SRT values for carbonaceous 

and nitrogenous BOD removal in single stage activated sludge systems range 

from 4 to 7 days (Tchobanoglous et al, 2003).

Because nitrifiers are strict aerobes, an adequate dissolved oxygen (DO) 

concentration must be maintained. Nitrification is adversely affected below a 

dissolved oxygen concentration of 1 mg/L. In practice, dissolved oxygen in 

aeration tanks is maintained at no less than 2 mg/L. Nitrosomonas and 

Nitrobacter can also be inhibited by high concentrations of free ammonia and 

free nitrous acid, respectively (Tchobanoglous et al, 2003).

As is evident from reaction 2-[1], oxidation of ammonium produces acid which 

can lower the solution pH and reduce the nitrifier growth rate if sufficient 

alkalinity is not present. The optimal pH for nitrification ranges from 7.5 to 8 .6 . 

Nitrification ceases at pH values below 6.0 (Environment Canada, 2003; 

Tchobanoglous et al, 2003)

The growth rate of nitrifiers is significantly affected by water temperature. 

Nitrification reaches a maximum rate in the temperatures of 30 to 35 °C. At 

temperatures higher than 40 °C, nitrification rates fall to near zero. 

Temperature effect on microbial reactions in water can be expressed by

10

Reproduced with permission of the copyright owner. Further reproduction prohibited without permission.



equation 2-[4]:

where |Om15 and i^ t  are the specific growth rates at 15°C and at an arbitrary 

temperature, T, respectively. According to equation 2-[4], the maximum 

specific growth rate would undergo a 2.7 fold decrease as the wastewater 

temperature falls from 20°C to 10°C (Environment Canada, 2003; 

Tchobanoglous et al, 2003).

2.3.4 Denitrification

Nitrification satisfies the nitrogenous oxygen demand of a waste stream, but 

does not remove nitrogen from the system. Denitrification is required to 

accomplish this latter goal. A wide range of bacteria are capable of 

denitrification. Examples are Achromobacter, Acinetobacter, Agrobacterium, 

and Pseudomonas. Denitrification is an anaerobic respiration process in which 

nitrate and nitrite serve as electron acceptors during the biological oxidation of 

organic substrates. This occurs when oxygen levels are low and nitrate or 

nitrite becomes the dominant oxygen source for bacteria. The biological 

reduction processes are from nitrate (N O 3 ') to nitrite (NO2'), to nitric oxide (NO), 

nitrous oxide (N20 ), and finally to nitrogen gas (N2):

N 0 3‘ -» N 0 2- -> NO -> N20  -»N 2

In denitrification processes, as nitrate and nitrite are the terminal electron 

acceptors, the electron donors are mainly from three sources: 1 ) the 

biodegradable soluble COD (bsCOD) in the influent wastewater, 2) the bsCOD 

produced during endogenous decay, and 3) an exogenous source such as

11

Reproduced with permission of the copyright owner. Further reproduction prohibited without permission.



methanol or acetate. The energy yielding reactions are shown in 2-[5], 2-[6], 

and 2-[7] for each of these organic carbon sources (the term C 10H-19O 3 is often 

used to represent the biodegradable organic matter in wastewater) (USEPA. 

1993):

Using organic carbon in wastewater:

C 10H19O 3 + IONO3' -» 5N2 + IOCO2 + 3H20  + NH3 + 10OH' 2-[5]

Using methanol:

5CH3OH + 6 NO3' -» 3N2 + 5 C 0 2 + 7H20  + 60H ~ 2-[6]

Using acetate:

5CH3COOH + 8 NO3' -> 4N2 + 10CO2 +6H20  + 80H " 2-[7]

In practice, an additional 25 to 30 percent of the organic carbon substrate 

required for energy production is required for cell synthesis.

Denitrifying bacteria metabolize more slowly than do aerobic heterotrophs. 

The maximum specific growth rate of denitrifying bacteria ranges from 0.3 d' 1 

to 0.9 d'1, with 0.3 d-1 being typical for municipal wastewater treatment. 

Anoxic conditions are needed to ensure denitrification. Denitrifying bacteria 

are facultative organisms, and when oxygen and nitrate are both present, will 

use oxygen for metabolism and oxidation of organic matter because of the 

higher energy yield. As shown in reactions 2-[5] through 2-[7], denitrification 

produces alkalinity and increases pH. The optimum pH range for 

denitrification is 6.5 to 7.5 (Environment Canada 2003).

12

Reproduced with permission of the copyright owner. Further reproduction prohibited without permission.



The effect of temperature on denitrifying bacteria is more pronounced than its 

effect on heterotrophic aerobic bacteria. The dependence of the maximum 

specific growth rate of denitrifying bacteria is modeled as shown in equation 

2-[8]:

/W = /W o ® T-2° 2-[8]

where jamT and 1^20 are maximum specific growth rate values at T°C and 20°C, 

respectively, and 0  is a temperature coefficient between 1.14 to 1.16 

(Tchobanoglous et al, 2003). Although denitrification can occur between 

5°C to 30°C, equation [2-8] shows that a decrease in wastewater temperature 

from 20°C to 10°C would result in approximately a four-fold reduction in the 

denitrification rate.

2.4 Biological methods applied to remove nitrogen from municipal 

wastewater

Nitrogen removal from municipal wastewaters largely relies on biological 

treatment in which various populations of bacteria carry out nitrification and 

denitrification of the flows. These processes can be carried out in either 

suspended growth or attached growth systems.

2.4.1 Nitrogen removal by suspended-growth biological processes

Suspended growth systems consist of an aeration chamber. By a means of 

aeration, the bacteria are kept in suspension in the wastewater stream in the 

chamber. The bacteria digest the solids and nutrients in the wastewater and 

turn it into new bacteria cell, carbon dioxide, nitrogen gas and water. Activated

13

Reproduced with permission of the copyright owner. Further reproduction prohibited without permission.



sludge systems and lagoon systems are the most widely applied 

suspended-growth systems. Lagoons are used by smaller communities, but 

are not appropriate for larger cities due to the large land requirements. 

Activated sludge systems are most commonly used for large wastewater 

treatment plants.

As nitrifying bacteria are slow growing organisms, activated sludge systems 

require a long enough sludge retention time (SRT) to ensure an adequate 

population of nitrifying bacteria. Oxygen is usually supplied by high-efficiency 

aeration systems, which also helps to keep the mixed liquor in suspension. 

The main types of suspended growth systems include conventional activated 

sludge systems, oxidation ditches, sequencing batch reactors, aerated and 

facultative lagoons, and membrane bioreactors (Environment Canada, 2003). 

Aerated lagoon systems, including aerated lagoons and aerated facultative 

lagoons, consist of relatively large basins equipped with surface mechanical 

aerators or diffused aeration systems. These processes offer potential capacity 

for nitrification and effective conversion of ammonia nitrogen under ideal 

conditions. Conversion of ammonia nitrogen in aerated lagoons is usually less 

effective than in facultative lagoons because of shorter detention times (for 

usually no sludge recycling in lagoon systems, the hydraulic retention time 

equals to sludge retention time). The facultative lagoons are capable of 

converting up to 80% of ammonia nitrogen in municipal wastewaters provided 

that a sufficiently long hydraulic retention time is allowed (USEPA, 2002). 

Because nitrification is highly dependant on temperature, the systems may not 

be able to sustain ammonia conversion over the winter.

14

Reproduced with permission of the copyright owner. Further reproduction prohibited without permission.



2.4.1.1 Oxidation ditches

The oxidation ditch system can be defined as an extended aeration mode 

activated sludge-type system. It consists of a simple racetrack aeration tank, 

which is often couple with an external secondary clarifier. Hong et al. (2003) 

studied a pilot-scaled phased isolation ditch system with an intra channel 

clarifier, a simplified novel oxidation ditch system, which was applied to 

achieve ammonia nitrogen and phosphorus removal from municipal 

wastewater simultaneously. The system consisted of two ditches with an 

intra-clarifier that eliminated the need for an external final clarifier, an additional 

pre-anaerobic reactor, and recycle of sludge and nitrified effluent. The 

system was operated above 10°C, and by means of alternating flow and 

intermittent aeration, anoxic, anaerobic, and aerobic phase separation was 

accomplished. The researchers reported 70 to 84 percent ammonia nitrogen 

removal, 65 to 90 percent total phosphorus removal, and 8 8  to 97 percent 

BOD removal when the HRT was varied from 10 to 21 hours, the SRT from 15 

to 41 days, and cycle times from 2 to 8  hours. Hong et al. (2003) concluded 

that extending the SRT will gradually improve removal of nitrogen and 

phosphorous and decrease treatment cost. In contrast, lower cycle times 

decreased nitrogen and phosphorus removal. The researchers set optimal 

parameter ranges for the system at HRT from 10 to 14 hours, SRT from 25 to 

30 days, and cycle time at 4 hours.

A study by Zhou and Qian (1998) indicates that in an oxidation ditch system, 

the ratio of the durations of denitrification to nitrification phases is an important

15

Reproduced with permission of the copyright owner. Further reproduction prohibited without permission.



parameter for nitrogen removal control in municipal wastewater treatment. A  

full-scale triple oxidation ditch combined with a biological denitrification system 

having a 100,000 m3/d treatment capacity was operated to treat municipal 

wastewater. The system achieved effluent BOD5 below 30 mg/L and 92 

percent TSS (total suspended solids) removal, but nitrogen ammonia removal 

was not optimal. The researchers suggested a reconstruction of the system to 

improve nitrification.

2.4.1.2 Membrane bioreactors

Membrane bioreactor, known as MBR, combines of a biological reactor and a 

membrane filtration system for retention of the activated sludge. A laboratory 

scale aerated submerged hollow fiber membrane system was applied to treat 

household wastewater. Membrane fouling was controlled by making use of 

the bubbles produced from the aeration period (Yeom et al., 1999). Nitrogen 

removal efficiency reached up to 83 percent, in conditions of 8  to 15 hours of 

HRT and a very long SRT. Nitrification was fast and complete, and 

denitrification was observed to be a limiting step. TCOD and TSS removal 

reached up to 96 and 100 percent, respectively. Nitrogen removal efficiency 

was optimized by controlling intermittent aeration frequency and adjusting 

anoxic and aerobic phase times in the cycle. Study results showed a linear 

relationship between the measured specific denitrification rate and the influent 

BOD/TN value. Based on this, a method to optimize the denitrification phase 

time was proposed. Two advantages of this system over other biological 

treatment methods were revealed. One is that, even under high mixed-liquor 

volatile suspended solids (MLVSS) conditions, the denitrification could also be

16

Reproduced with permission of the copyright owner. Further reproduction prohibited without permission.



enhanced. The other is the system’s resistance to fluctuation or the limitation 

of external carbon supply. The latter suggests that endogenous denitrification 

may play a significant role.

When organic loading is low, small-scale municipal wastewater treatment 

plants often cannot meet the nitrogen effluent requirements. Ahn et al. (1999) 

proposed an innovative ultrafiltration membrane-bioreactor (MBR) system to 

retrofit to existing municipal wastewater treatment plants. They proved that 

MBR, compared to direct ultrafiltraton of sewage, was more effective for the 

enhancement of effluent quality and fouling prevention. Applying a cross-flow 

membrane-bioreactor (CFMBR), COD in effluent was reduced to less than 

10mg/L, independent of the influent COD value. Total nitrogen and phosphorus 

concentrations in the effluent were 5 and 1 mg/L, respectively. Furthermore, 

the system was stable and did not require chemical washing over the 40-day 

operation period.

2.4.2 Attached-growth biological processes

The term, attached growth, refers to the film of biomass that develops on inert 

surfaces provided by the systems. These systems rely on convection to carry 

organic compounds and other nutrients to the vicinity of the fixed film where 

they enter the biomass by diffusion. End products of bacterial metabolism are 

transferred to the bulk flow in a similar fashion. Establishment of a biofilm 

allows large microbial populations to be retained within the reactor even during 

periods of high hydraulic loading and low nutrient availability. However, these 

systems can become diffusion-limited under low organic and nutrient loadings.

17

Reproduced with permission of the copyright owner. Further reproduction prohibited without permission.



Attached growth technologies include trickling filters, rotating biological 

contactors (RBC), aerobic submerged fixed-bed reactors, aerobic submerged 

mobile-bed reactors, including fluidized-bed reactors and moving-bed biofilm 

reactors, recirculating sand filters, intermittent sand filters and constructed 

wetlands (Environment Canada, 2003).

2.4.2.1 Aerobic submerged fixed-bed reactors

Aerobic submerged fixed-bed reactors referred to biological aerated filters, 

which are non-moving mediums submerged in a vertical mechanically aerated 

cell. Canziani etal. (1999) conducted research on nitrogen removal using pilot 

scale fixed-bed biofilters. The plant consisted of two fixed bed biofilm reactors 

in series. The first filter was used to removal carbon and the second was 

used to perform nitrification. Raw municipal wastewater was applied to the 

system. Based on four years of operation, the nitrification rate was shown to 

be 0.84 g NH4-N/m2/d at 20°C. Reduction of the nitrification rate by up to 50 

percent was observed when the organic loading exceeded 2.5 g CO D / (m2.d), 

indicating that ammonia oxidation was strongly affected by influent organic 

loading. The temperature dependence of the nitrification rate (rn) was 

calculated as rn=rn2o0c105T"20.

The authors also attempted denitrification of the nitrified effluent by recycling it 

to the first filter bed, introducing carbon sources from the raw wastewater, and 

allowing the bed to go anoxic. The researchers reported that that the rate 

limiting step in the denitrification process was the hydrolysis of organics when 

municipal wastewater was used as the carbon source. The denitrification rate